

INTERMINGLASS Sp. z o.o.

58-309 Wałbrzych, POLAND
ul. Wrocławska 18A
e-mail:
office.poland@pottersindustries.com

tel. +48 74 846 66 58
fax +48 74 846 66 57



Ref.No.: 81718487

Test report No:

146

Date:

13.11.2024

Product Name:

850-250 SBP7

Test method:

EN 1423 : 2012

Article Number:

159

Coating:

adhesion

Specification Number:

H13-40-30Q-A-1

Packing:

paper bags a 25 kg

Specification:		Testing sieves (microns)						Good beads / Quality / [%]
		1000	850	600	425	250	<250	
		0-2%	0-10%	15-55%	70-100%	95-100%	100,00%	80,00
Batch Number		Test results						
132	Retained [%]	0,00	0,02	16,23	54,37	28,74	0,64	80,70
	Cumulative [%]	0,00	0,02	16,25	70,62	99,36	100,00	
134	Retained [%]	0,00	0,04	20,46	57,08	22,23	0,19	80,33
	Cumulative [%]	0,00	0,04	20,50	77,58	99,81	100,00	
141	Retained [%]	0,80	3,58	15,83	54,54	24,75	0,50	80,21
	Cumulative [%]	0,80	4,38	20,21	74,75	99,50	100,00	
144	Retained [%]	0,78	3,68	15,22	56,53	23,52	0,27	80,26
	Cumulative [%]	0,78	4,46	19,68	76,21	99,73	100,00	
145	Retained [%]	0,00	0,01	15,43	56,87	27,05	0,64	80,62
	Cumulative [%]	0,00	0,01	15,44	72,31	99,36	100,00	
148	Retained [%]	0,01	0,01	15,38	57,70	26,28	0,62	80,31
	Cumulative [%]	0,01	0,02	15,40	73,10	99,38	100,00	
149	Retained [%]	1,14	5,00	15,43	50,86	27,31	0,26	80,24
	Cumulative [%]	1,14	6,14	21,57	72,43	99,74	100,00	
152	Retained [%]	1,06	5,02	19,83	57,33	16,60	0,16	80,29
	Cumulative [%]	1,06	6,08	25,91	83,24	99,84	100,00	
153	Retained [%]	0,01	0,08	18,21	55,35	25,93	0,42	80,23
	Cumulative [%]	0,01	0,09	18,30	73,65	99,58	100,00	
156	Retained [%]	0,00	0,13	20,57	58,05	21,01	0,24	80,27
	Cumulative [%]	0,00	0,13	20,70	78,75	99,76	100,00	
158	Retained [%]	0,00	0,03	19,80	56,35	23,42	0,40	80,25
	Cumulative [%]	0,00	0,03	19,83	76,18	99,60	100,00	

Name of Analyst:

Aleksandra Gault